
0 

 

 
 

 
 

17th August 2018 
 

 

NOTICE OF MEETING OF THE COUNCIL 
 

The meeting of the Council will be held at  
 

RIVERINA WATER COUNTY COUNCIL CHAMBERS, 
91 HAMMOND AVENUE, WAGGA WAGGA   

 
on 

 

WEDNESDAY, 22nd AUGUST 2018 at 9.30 am 
 

and your attendance is requested. 

A presentation by Leigh Mawby from WaterAid will commence at 9.30 am 

 
 

Yours sincerely 
 

 
Andrew Crakanthorp 
GENERAL MANAGER 

 



 

 

 

 
                                  AGENDA 

 

 

 

                                                                       TABLE OF CONTENTS 
 

APOLOGIES 
ACKNOWLEDGEMENT TO COUNTRY 
DECLARATION OF PECUNIARY & NON-PECUNIARY INTEREST 
CONFIRMATION OF MINUTES HELD 27 JUNE 2018 
[...]
The raw water intake including concrete access stairs and rock revetment are now complete. The 
river bank has been stabilised with jute mesh and hydro mulching.  
 
The Raw Water pumps have been installed and will be commissioned in August.  
 
Fabrication for the Raw Water Lifting frame has been completed in RWCC’s welding workshop and 
the Eilbeck Gantry crane is on site. Raw Water lifting frame will be galvanised and erected in 
September.  
 
UGL have rewired the PLC in the filter block building. 
 
All of the clear water pumps have returned to site and been reinstalled. The pumps were repainted 
to specification and mechanical seals have been installed (Variation 143 with CMR#11).  
 
Installation of Sludge transfer pump from the Thickener to Thickened Sludge Holding tank has been 
completed.  
 
Contract issues and variations 
 
RWCC have met with UGL and stated our position in relation to unresolved variations.  
 
The contract Senior Executives have met to discuss the replacement of the Lamella Clarifiers and 
negotiations have progressed. RWCC expect to have a deed of settlement and release finalised by 
September.   
 
The UGL project status reports issued since the last Council meeting are attached. 
 

 UGL Project Status report – June 2018 

 UGL Project Status report – July 2018 

 
  



 
 

1 

 

 
 

PROJECT STATUS REPORT  

 
June 2018 

  PROJECT: 
Wagga Wagga WTP Upgrade 
 

  CLIENT: Riverina Water County Council 

  CONTRACT NO.: W195  

  UGL PROJECT NO.: 3200-0485 

  REPORT DATE: 30th June 2018 

  REPORT NO.: 34 

  PROJECT MANAGER: Doug Anderson 

  PREPARED BY: Doug Anderson 



Monthly Report for June 2018  

 

2 

TABLE OF CONTENTS 

1.0 SUMMARY ................................................................................................................................................................... 3 

2.0 SCOPE OF WORK ...................................................................................................................................................... 3 

3.0 HSSE .............................................................................................................................................................................. 3 

4.0 RISK / CRITICAL ACTION AREAS ........................................................................................................................ 4 

5.0 CONTRACT/COMMERCIAL ................................................................................................................................... 5 

5.1 PROGRESS CLAIM .................................................................................................................................................... 5 

5.2 VARIATIONS ............................................................................................................................................................... 6 

6.0 FINANCE ...................................................................................................................................................................... 8 

7.0 PROGRAMME ............................................................................................................................................................. 9 

8.0 QUALITY .................................................................................................................................................................... 10 

9.0 ENVIRONMENTAL .................................................................................................................................................. 10 

10.0 INDUSTRIAL RELATIONS ..................................................................................................................................... 10 

11.0 DESIGN AND TECHNICAL .................................................................................................................................... 10 

12.0 COMMISSIONING .................................................................................................................................................... 10 

13.0 STAKEHOLDERS ..................................................................................................................................................... 10 

14.0 SITE PROGRESS ....................................................................................................................................................... 11 

APPENDIX A – SCOPE OF WORKS SUMMARY ............................................................................................................. 14 

APPENDIX B – MONTHLY SAFETY REPORT ................................................................................................................ 15 

APPENDIX C – PROJECT PROGRAMME ........................................................................................................................ 16 

 



Monthly Report for June 2018  

 

3 

1.0 SUMMARY 
 
Project progress in June was focussed on the following activities: 
 
Electrical works – PLC rewire, termination of RW Pumps, wiring of sludge transfer pump, dewatering 
building defects, cable and equipment tags; test and quality documentation.  
 
Raw Water Intake – Revetment rock 95%, gabions 95%, raw water pumps installed, riverbank 
rehabilitation 75%.  
 
Road works – transitions to existing roads outstanding 
 
Clearwater Pump Station Building – 1 x low and 1 x high level pumps have been returned and 
reinstalled remaining 4 pumps have been transported from site for refurbishment, clearwater discharge 
manifolds, replacement of flanges and testing 100% 
 
Lamella Clarifiers – Issues with sludge build-up etc subject to negotiations with RWCC. 
 
Filters – final commissioning outstanding  
 
Civil/plumbing – Remediate plumbing in filter building, certification for site stormwater & sewage, 
landscaping & footpaths.  
 
Safety performance across the site continues to be well managed.   

2.0 SCOPE OF WORK 

The project scope of works is to replace the Wagga Wagga Water Treatment Plant (WTP) to provide 
additional process capacity and asset reliability to produce up to 55ML/day of water for the residents of 
Wagga Wagga.  

3.0 HSSE 
 
The total hours worked on the project this month were 4,450 hours. Subcontractor hours recorded on 
site were 3450. Total hours worked on the project to date is 256,746. 
 

The following incidents occurred on site in June 2018.  

1st Aid Injury: Electrician was drilling a hole into a length of electrical steel cable tray, the cable tray moved and 

struck the electrician's index finger on his left hand causing a minor laceration- Electrician was not wearing 

gloves at the time of the injury 

 

Actions: Electrician provided with 1st aid and laceration cleaned and treated. Electrician taken to local doctor for 

tetanus injection as he has not had and tetanus shot for several years. Electrician has returned to work 3.10pm 

28/6/2018 

 

Report Only: During the work task of concreting stairs access into the raw water pump location a concreter 

reported that he had aggravated pre-existing condition with his knee 

 

Actions: The concrete subcontractor supervisor took the concreter to medical center where the knee was 

treated by medical personnel and the concreter returned to work on site 1 hour after aggravating his knee 

complaint 

  



Monthly Report for June 2018  

 

4 

Looking towards May/June we will be focussed on the following:  
 

• UGL Isolation procedure 

• SWMS development by subcontractors  

• Continuing training site personnel in UGL Utake 5 and HAZOB 

• UGL Critical Risk Protocols all site personnel 

• Continuing with Project Manager Monthly Safety Awards 

The Safety Report for this month is contained in Appendix B. 
 
 
 

4.0 RISK / CRITICAL ACTION AREAS 
 
Summary of Top Risks: - 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 
 
 
 
 
 
 
 

 

 

 
  

Risk Description Potential Impact Control Measures 

Quality and specification 

issues 

 

Impact to project efficiency and 

rate of completion 

Additional resources required 

for investigation and remedy. 

Subcontractor  

Impact to Client Relations and 

Perceptions 

Ensure incoming inspections are completed 

with due diligence 

 

Engage with subcontractors & suppliers about 

prompt rectification of issues 

 

Commissioning Program 

Overrun 

 

Plant not ready for 

performance trial by the 

required date. 

Install temporary raw water supply to lamella 

clarifier to provide a supplemental supply for 

summer demand 

Exceptional Inclement 

Weather 

 

Delays associated with site 

inundation due to additional 

rainfall on site and rise in river 

levels. 

Use construction methodologies which 

mitigate impacts. 

 



Monthly Report for June 2018  

 

5 

5.0 CONTRACT/COMMERCIAL  
 

5.1  Progress Claim 
 
The table below summarises the progress to the 30th June. 
 

    

 WAGGA WAGGA WATER TREATMENT PLANT   

    

Item No. Schedule of Prices Total Claim to date 

1 Provision of Preconstruction Activities % complete  Claim Value 

  Preconstruction Activities subtotal (1) 100%   

        

2 

Provision of Project Management and Site Running 

Activities     

  Project Management Activities subtotal (2) 97%   

        

3 Complete all additional designs, where required     

  Design and Documentation subtotal (2) 100%   

        

4 Intake Works     

  Intake Works - General subtotal (3) 87%   

        

5 Raw Water Piping System     

  Raw Water Piping subtotal (4) 96%   

        

6 Lamella & Rapid Mix Tank     

  Lamella & Rapid Mix Tank subtotal (5) 100%   

        

7 Filters     

  Filters subtotal (7) 100%   

        

8 Filter Water Tank & Backwash     

  Filter Water Tank & Backwash subtotal (8) 100%   

        

9 Machinery Room     

  Machinery Room subtotal (9) 99%   

        

10 Clear Water Storage & Pumping System     

  Clear Water subtotal (10) 100%   

        

11 Aluminuium Dosing Plant     

  Aluminium Dosing Plant subtotal (11) 100%   



Monthly Report for June 2018  

 

6 

        

12 PACL Dosing Plant     

  PACL Dosing Plant subtotal (12) 100%   

        

13 Caustic Soda Dosing Plant Facilities     

  Caustic Soda Dosing Plant subtotal (13) 100%   

        

14 Sodium Hydrochlorite Dosing Plant     

  Sodium Hydrochlorite Dosing Subtotal (14) 100%   

        

15 Polymer Dosing Plant     

  Polymer Dosing Plant subtotal (15) 100%   

        

16 Fluoride Dosing Plant     

  Fluoride Dosing subtotal (16) 100%   

        

17 Other Items     

  Other Items subtotal (17) 99%   

        

18 Electrical Items     

  Electrical subtotal (18) 98%   

        

19 Testing Demonstration Commissioning     

  Testing Demonstation and Commissioning (19) 27%   

        

20 Post Process Proving     

  Post Process Proving (20) 24%   

        

21 Sludge Handling & Dewatering System     

  Sludge Handling subtotal (19) 99%   

        

22 Other Options Accepted      

  Options subtotal (20) 100%   

        

23 Variations      

  Variations Subtotal 95%   

 
 
 
 
 
 
 
 



Monthly Report for June 2018  

 

7 

5.2 Variations 
 
 
The table below provides a summary of the approved variations against the contract. 
 

Variation 
No. 

Title Amount 
($ 000) 

Excl. GST 

Status 
 

VO01 Control System Design for fully 
networked plant 

15 Approved 

VO02 AC Road Surface 101 Approved 

VO03 Future UV 21 Approved 

VO04 Disabled Access 278 Approved  

VO05 Aggressive Water Response 79 Approved 

VO06 NSC02 – removal of Gyprock 5 Approved 

VO07 Transformer supplied by 
principle 

- 244 Approved 

VO09 Chemical Dosing – Alum 
Storage 

81 Approved 

VO10 Switchboards additional spare 
capacity 

8 Approved 

VO11 Lamella plate capacity 45 Approved 

VO12 Sewer pump station 5 Approved 

VO13 Manual Penstocks on Clarifier 
Inlet 

9 Approved 

VO14 Increased bearing capacity in 
the filters 

31 Approved 

VO15 Waste in excavation 
NSC04 & NSC06 

10 Approved 

VO16 Asbestos in Levee 26 Approved 

VO17 Warehouse Facility - 18 Approved 

VO18 Filter Gallery Trenches 41 Approved 

VO19 Additional 25mm cover to Slab 8 Approved 

VO20 Raw Water Intake 105 
260 

20A Approved 
20B Approved 

VO21 Material Compatibility Changes - 17  Approved 

VO23 Pits under existing centrifuge 
building - NSC10 

8 Approved 

VO24 Clear Water Pumps Mechanical 
Seal 

1.5 Approved 

VO25 Bomen Line 80 Approved  

VO26 NSC11 Material Excavated 
under UGL Carpark 

27 Approved 

VO27 NSC12 Asbestos at Wash Water 
Holding Tank 

3 Approved 

VO29 Filter Water Overflow Changes -80 Approved 

VO30 Site Road Realignment 17 Approved 

VO31 Roof Access Ladder to 
Centrifuge Building 

14 Approved 

VO33 Flowmeter Modbus 
Communications 

22 Approved 

VO34 Caustic Building Lighting 
Changes 

3 Approved 

VO36 Sludge Thickener Infill Slab 90 Approved 

VO40 Street Light Fittings   9 Approved 



Monthly Report for June 2018  

 

8 

VO43 S&I 4.8 to 9.6 Garnet Filter 
Media 

86 Approved 

VO44 Lamella Corrosion -300 Approved 

VO45 Concrete slab between filters 
and Lamella 

  1 Approved 

VO46 NSC16 Remove Concrete Slab 4 Approved 

VO49 Bore Water Pressure Line 
Changes 

9 Approved 

VO50 Filter Building Pop out Power 
Outlets 

2 Approved 

VO53 NSC17 Asbestos at A2 to A203   4 Approved 

VO56 Rework External Chemical 
Delivery Pipework 

15 Approved 

VO73 Road Subgrade Replacement        26 Approved 

VO140 Power Failure Alarm 
Modification 

5 Approved 

VO141 Raw Water Disassembly Frame 
Footings 

2 Approved 

VO142 Chemical Building Forklift 
Access Ramps 

12 Approved 

VO143 Conversion of Hi & Low Lift 
Pumps to Mechanical Seals  

64 Approved 

VO144 Supply & Install additional WAPs 8 Approved 

VO145 Surge Tank Footings 4 Approved 

VO146 Stage 2 Road Redesign 6 Approved 

 
There are number of unresolved commercial issues some of which may have to be resolved by senior 
management 
 

6.0 FINANCE  
 
The table below summarises the invoices and payment status. 
   

Claim Description Invoice no. Amount Claim/Invoice Status 

W195 Progress Claim 1 Invoice # 1 $    879,128.59 Paid 

W195 Progress Claim 2 Invoice # 2 $ 1,428,346.00 Paid 
W195 Progress Claim 3 Invoice # 3 $ 1,246,918.00 Paid 
W195 Progress Claim 4 Invoice # 4 $ 2,341,562.00  Paid 

W195 Progress Claim 5 Invoice # 5 $ 2,269,089.00  Paid 

W195 Progress Claim 6 Invoice #6 $ 1,652,403.00 Paid 

W195 Progress Claim 7 Invoice #7 $ 2,039,696.00 Paid 

W195 Progress Claim 8 Invoice #8 $ 1,764,615.00 Paid 

W195 Progress Claim 9 Invoice #9 $ 2,037,494.00 Paid 

W195 Progress Claim 10 Invoice #10 $ 2,540,706.00 Paid 

W195 Progress Claim 11 Invoice #11 $ 3,296,966.00 Paid 

W195 Progress Claim 12 Invoice #12 $1,309,013.00 Paid 

W195 Progress Claim 13 Invoice #13 $1,208,270.00 Paid 

W195 Progress Claim 14 Invoice #14 $  967,609.00 Paid 

W195 Progress Claim 15 Invoice #15 $  714,741.00 Paid 

W195 Progress Claim 16 Invoice #16 $  582,416.00 Paid 

W195 Progress Claim 17 Invoice #17 $  723,083.00 Paid 

W195 Progress Claim 18 Invoice #18 $  614,612.00 Paid 

W195 Progress Claim 19 Invoice #19 $  502,532.00 Paid 

W195 Progress Claim 20 Invoice #20 $  480,610.00 Paid 



Monthly Report for June 2018  

 

9 

W195 Progress Claim 21 Invoice #21 $ 327,361.10 Paid 

W195 Progress Claim 22 Invoice #22 $ 170,888.00 Paid 

W195 Progress Claim 23 Invoice #23 $ 304,322.00 Paid 

W195 Progress Claim 24 Invoice #24 $ 0.00 Paid 

W195 Progress Claim 25 Invoice #25 $ 0.00 Paid  

W195 Progress Claim 26 Invoice #26 $ 55,051.00 Paid 

W195 Progress Claim 27 Invoice #27 $ 303,036.00 Paid 

W195 Progress Claim 28 Invoice #28 $ 280,348.00 Paid 

W195 Progress Claim 29 Invoice #29 $ 341,270.00 Paid 

W195 Progress Claim 29A Invoice #29A $ 417,372.00 Paid  

W195 Progress Claim 30 Invoice #30 $ 252,965.00 Paid 

W195 Progress Claim 31 Invoice #31 $0.00/$297,940.00 On hold/in dispute 

W195 Progress Claim 32 Invoice #32 $0.00/$300,331.00 On hold/in dispute 
[...]
Group By Summary

Inactive Task

Inactive Task

Inactive Milestone

Inactive Summary

Manual Task

Duration-only

Manual Summary Rollup

Manual Summary

Start-only

Finish-only

Critical

Critical Split

Progress

Deadline

Drawn:          Doug Anderson
Checked:                            
Authorised                   

Wagga Wagga WTP .

Page 3 of 3

 

Date: Sat 30/06/18
File :  Wagga WTP Schedule to Complete.180630.mp



 
 

1 

 

 
 

PROJECT STATUS REPORT  

 
July 2018 

  PROJECT: 
Wagga Wagga WTP Upgrade 
 

  CLIENT: Riverina Water County Council 

  CONTRACT NO.: W195  

  UGL PROJECT NO.: 3200-0485 

  REPORT DATE: 15th August 2018 

  REPORT NO.: 35 

  PROJECT MANAGER: Doug Anderson 

  PREPARED BY: Doug Anderson 



Monthly Report for July 2018  

 

2 

TABLE OF CONTENTS 

1.0 SUMMARY ................................................................................................................................................................... 3 

2.0 SCOPE OF WORK ...................................................................................................................................................... 3 

3.0 HSSE .............................................................................................................................................................................. 3 

4.0 RISK / CRITICAL ACTION AREAS ........................................................................................................................ 4 

5.0 CONTRACT/COMMERCIAL ................................................................................................................................... 5 

5.1 PROGRESS CLAIM .................................................................................................................................................... 5 

5.2 VARIATIONS ............................................................................................................................................................... 6 

6.0 FINANCE ...................................................................................................................................................................... 8 

7.0 PROGRAMME ............................................................................................................................................................. 9 

8.0 QUALITY ...................................................................................................................................................................... 9 

9.0 ENVIRONMENTAL .................................................................................................................................................. 10 

10.0 INDUSTRIAL RELATIONS ..................................................................................................................................... 10 

11.0 DESIGN AND TECHNICAL .................................................................................................................................... 10 

12.0 COMMISSIONING .................................................................................................................................................... 10 

13.0 STAKEHOLDERS ..................................................................................................................................................... 10 

14.0 SITE PROGRESS ....................................................................................................................................................... 11 

APPENDIX A – SCOPE OF WORKS SUMMARY ............................................................................................................. 19 

APPENDIX B – MONTHLY SAFETY REPORT ................................................................................................................ 21 

APPENDIX C – PROJECT PROGRAMME ........................................................................................................................ 22 

 



Monthly Report for July 2018  

 

3 

1.0 SUMMARY 
 
Project progress in June was focussed on the following activities: 
 
Electrical works – Termination of RW Pumps complete, wiring of sludge transfer pump complete.  
 
Raw Water Intake – Civil work complete, repaired raw water pumps (2) installed  
 
Clearwater Pump Station Building – All refurbished Hi & Low Lift pumps installed,  
 
Lamella Clarifiers – Issues with sludge build-up etc subject to negotiations with RWCC. 
 
Filters – Operating sequence commissioned  
 
Civil/plumbing – Remediation of plumbing in filter building complete awaiting Certificate of Occupancy, 
certification of site stormwater & sewage complete, landscaping & footpaths complete.  
 
Safety performance across the site continues to be well managed.   

2.0 SCOPE OF WORK 

The project scope of works is to replace the Wagga Wagga Water Treatment Plant (WTP) to provide 
additional process capacity and asset reliability to produce up to 55ML/day of water for the residents of 
Wagga Wagga.  

3.0 HSSE 
 
The total hours worked on the project this month were 4,125 hours. Subcontractor hours recorded on 
site were 2650. Total hours worked on the project to date is 260,871. 
 

The following incidents occurred on site in July 2018.  

Report Only: Rapley's labourer was raking soil for preparation for hydro mulching, when he was asked by UGL 

Construction Manager if he was feeling ill. The Labourer answered that he was and he was taken to site main 

office and UGL HSSE personnel assessed him. He reported the he was feeling cold and groggy- he was asked if he 

had hit his head or someone else/ thing had hit his head and he answered no, he reported feeling that he had 

blacked out while lifting up a wheel barrow, he was visually observed shaking specially hands and arms, 

questions regarding him taken any illegal substance was asked and no was the reply. His vision, comprehension 

and pulse (slow) was checked and his feet raised onto another chair a jacket was provide for warmth. He 

employer was called and UGL recommended that he was taken to a doctor. While under observation by UGL 

HSSE he reported that he was now feeling hot and sweaty, his pulse rate was again checked and his pulse rate 

had increased remarkably. Water was provided for to drink slowly which he did after 20 minutes he reported a 

head ache had started. The Ill personnel was asked several times regarding Diabetes, blood pressure issues or 

any other illness that could be causing this event - no was the reply. 

 

Actions: The ill personnel employer arrived on site and arrangements was made for him to taken to local doctors 

for assessment. No injury or incident had reported by the ill personnel or did any site personnel working with 

the ill personnel notice any incident or occurrence involving the ill personnel. 

  
The Safety Report for this month is contained in Appendix B. 
 
 
 



Monthly Report for July 2018  

 

4 

4.0 RISK / CRITICAL ACTION AREAS 
 
Summary of Top Risks: - 
 

 
 
 
 
 
 
 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 

 

 
  

Risk Description Potential Impact Control Measures 

Quality and specification 

issues 

 

Additional resources required 

for investigation and rework. 

 

Engage with subcontractors & suppliers about 

prompt rectification of issues 

 

Commissioning Program 

Overrun 

 

Plant not ready for 

performance trial by the 

required date. 

Liaise with RWCC to ensure storage has 

capacity for design flows 



Monthly Report for July 2018  

 

5 

5.0 CONTRACT/COMMERCIAL  
 

5.1  Progress Claim 
 
The table below summarises the progress to the 31st July. 
 

    

 WAGGA WAGGA WATER TREATMENT PLANT   

    

Item No. Schedule of Prices Total Claim to date 

1 Provision of Preconstruction Activities % complete  Claim Value 

  Preconstruction Activities subtotal (1) 100%   

        

2 

Provision of Project Management and Site Running 

Activities     

  Project Management Activities subtotal (2) 100%   

        

3 Complete all additional designs, where required     

  Design and Documentation subtotal (2) 100%   

        

4 Intake Works     

  Intake Works - General subtotal (3) 99%   

        

5 Raw Water Piping System     

  Raw Water Piping subtotal (4) 98%   

        

6 Lamella & Rapid Mix Tank     

  Lamella & Rapid Mix Tank subtotal (5) 100%   

        

7 Filters     

  Filters subtotal (7) 100%   

        

8 Filter Water Tank & Backwash     

  Filter Water Tank & Backwash subtotal (8) 100%   

        

9 Machinery Room     

  Machinery Room subtotal (9) 100%   

        

10 Clear Water Storage & Pumping System     

  Clear Water subtotal (10) 100%   

        

11 Aluminuium Dosing Plant     

  Aluminium Dosing Plant subtotal (11) 100%   



Monthly Report for July 2018  

 

6 

        

12 PACL Dosing Plant     

  PACL Dosing Plant subtotal (12) 100%   

        

13 Caustic Soda Dosing Plant Facilities     

  Caustic Soda Dosing Plant subtotal (13) 100%   

        

14 Sodium Hydrochlorite Dosing Plant     

  Sodium Hydrochlorite Dosing Subtotal (14) 100%   

        

15 Polymer Dosing Plant     

  Polymer Dosing Plant subtotal (15) 100%   

        

16 Fluoride Dosing Plant     

  Fluoride Dosing subtotal (16) 100%   

        

17 Other Items     

  Other Items subtotal (17) 100%   

        

18 Electrical Items     

  Electrical subtotal (18) 99%   

        

19 Testing Demonstration Commissioning     

  Testing Demonstation and Commissioning (19) 28%   

        

20 Post Process Proving     

  Post Process Proving (20) 24%   

        

21 Sludge Handling & Dewatering System     

  Sludge Handling subtotal (19) 99%   

        

22 Other Options Accepted      

  Options subtotal (20) 100%   

        

23 Variations      

  Variations Subtotal 100%   

 
 
 
 
 
 
 
 



Monthly Report for July 2018  

 

7 

5.2 Variations 
 
 
The table below provides a summary of the approved variations against the contract. 
 

Variation 
No. 

Title Amount 
($ 000) 

Excl. GST 

Status 
 

VO01 Control System Design for fully 
networked plant 

15 Approved 

VO02 AC Road Surface 101 Approved 

VO03 Future UV 21 Approved 

VO04 Disabled Access 278 Approved  

VO05 Aggressive Water Response 79 Approved 

VO06 NSC02 – removal of Gyprock 5 Approved 

VO07 Transformer supplied by 
principle 

- 244 Approved 

VO09 Chemical Dosing – Alum 
Storage 

81 Approved 

VO10 Switchboards additional spare 
capacity 

8 Approved 

VO11 Lamella plate capacity 45 Approved 

VO12 Sewer pump station 5 Approved 

VO13 Manual Penstocks on Clarifier 
Inlet 

9 Approved 

VO14 Increased bearing capacity in 
the filters 

31 Approved 

VO15 Waste in excavation 
NSC04 & NSC06 

10 Approved 

VO16 Asbestos in Levee 26 Approved 

VO17 Warehouse Facility - 18 Approved 

VO18 Filter Gallery Trenches 41 Approved 

VO19 Additional 25mm cover to Slab 8 Approved 

VO20 Raw Water Intake 105 
260 

20A Approved 
20B Approved 

VO21 Material Compatibility Changes - 17  Approved 

VO23 Pits under existing centrifuge 
building - NSC10 

8 Approved 

VO24 Clear Water Pumps Mechanical 
Seal 

1.5 Approved 

VO25 Bomen Line 80 Approved  

VO26 NSC11 Material Excavated 
under UGL Carpark 

27 Approved 

VO27 NSC12 Asbestos at Wash Water 
Holding Tank 

3 Approved 

VO29 Filter Water Overflow Changes -80 Approved 

VO30 Site Road Realignment 17 Approved 

VO31 Roof Access Ladder to 
Centrifuge Building 

14 Approved 

VO33 Flowmeter Modbus 
Communications 

22 Approved 

VO34 Caustic Building Lighting 
Changes 

3 Approved 

VO36 Sludge Thickener Infill Slab 90 Approved 

VO40 Street Light Fittings   9 Approved 



Monthly Report for July 2018  

 

8 

VO43 S&I 4.8 to 9.6 Garnet Filter 
Media 

86 Approved 

VO44 Lamella Corrosion -300 Approved 

VO45 Concrete slab between filters 
and Lamella 

  1 Approved 

VO46 NSC16 Remove Concrete Slab 4 Approved 

VO49 Bore Water Pressure Line 
Changes 

9 Approved 

VO50 Filter Building Pop out Power 
Outlets 

2 Approved 

VO53 NSC17 Asbestos at A2 to A203   4 Approved 

VO56 Rework External Chemical 
Delivery Pipework 

15 Approved 

V061 Raw Water Piping HAZOP 
Changes 

4 Approved 

VO73 Road Subgrade Replacement        26 Approved 

VO140 Power Failure Alarm 
Modification 

5 Approved 

VO141 Raw Water Disassembly Frame 
Footings 

2 Approved 

VO142 Chemical Building Forklift 
Access Ramps 

12 Approved 

VO143 Conversion of Hi & Low Lift 
Pumps to Mechanical Seals  

64 Approved 

VO144 Supply & Install additional WAPs 8 Approved 

VO145 Surge Tank Footings 4 Approved 

VO146 Stage 2 Road Redesign 6 Approved 

 
There are number of unresolved commercial issues some of which may have to be resolved by senior 
management 
 

6.0 FINANCE  
 
The table below summarises the invoices and payment status. 
   

Claim Description Invoice no. Amount Claim/Invoice Status 

W195 Progress Claim 1 Invoice # 1 $    879,128.59 Paid 

W195 Progress Claim 2 Invoice # 2 $ 1,428,346.00 Paid 
W195 Progress Claim 3 Invoice # 3 $ 1,246,918.00 Paid 
W195 Progress Claim 4 Invoice # 4 $ 2,341,562.00  Paid 

W195 Progress Claim 5 Invoice # 5 $ 2,269,089.00  Paid 

W195 Progress Claim 6 Invoice #6 $ 1,652,403.00 Paid 

W195 Progress Claim 7 Invoice #7 $ 2,039,696.00 Paid 

W195 Progress Claim 8 Invoice #8 $ 1,764,615.00 Paid 

W195 Progress Claim 9 Invoice #9 $ 2,037,494.00 Paid 

W195 Progress Claim 10 Invoice #10 $ 2,540,706.00 Paid 

W195 Progress Claim 11 Invoice #11 $ 3,296,966.00 Paid 

W195 Progress Claim 12 Invoice #12 $1,309,013.00 Paid 

W195 Progress Claim 13 Invoice #13 $1,208,270.00 Paid 

W195 Progress Claim 14 Invoice #14 $  967,609.00 Paid 

W195 Progress Claim 15 Invoice #15 $  714,741.00 Paid 

W195 Progress Claim 16 Invoice #16 $  582,416.00 Paid 

W195 Progress Claim 17 Invoice #17 $  723,083.00 Paid 

W195 Progress Claim 18 Invoice #18 $  614,612.00 Paid 



Monthly Report for July 2018  

 

9 

W195 Progress Claim 19 Invoice #19 $  502,532.00 Paid 

W195 Progress Claim 20 Invoice #20 $  480,610.00 Paid 

W195 Progress Claim 21 Invoice #21 $ 327,361.10 Paid 

W195 Progress Claim 22 Invoice #22 $ 170,888.00 Paid 

W195 Progress Claim 23 Invoice #23 $ 304,322.00 Paid 

W195 Progress Claim 24 Invoice #24 $ 0.00 Paid 

W195 Progress Claim 25 Invoice #25 $ 0.00 Paid  

W195 Progress Claim 26 Invoice #26 $ 55,051.00 Paid 

W195 Progress Claim 27 Invoice #27 $ 303,036.00 Paid 

W195 Progress Claim 28 Invoice #28 $ 280,348.00 Paid 

W195 Progress Claim 29 Invoice #29 $ 341,270.00 Paid 

W195 Progress Claim 29A Invoice #29A $ 417,372.00 Paid  

W195 Progress Claim 30 Invoice #30 $ 252,965.00 Paid 

W195 Progress Claim 31 Invoice #31 $297,940.00 On hold/in dispute 

W195 Progress Claim 32 Invoice #32 $300,331.00 On hold/in dispute 

W195 Progress Claim 33 Invoice #33 $263,330.00 On hold/in dispute 

W195 Progress Claim 34 Invoice #34 $164,274.00 On hold/in dispute 

W195 Progress Claim 35 Invoice #35 $244,150.00 On hold/in dispute 

W195 Progress Claim 36 Invoice #36 $353,444.00 Pending 

 
 

7.0 PROGRAMME 
 
A completion programme has been produced which details the remaining works and commissioning 
activities, included in App C.  
 
 

 
Construction/Completion Summary 
 

• The issues concerning sludge build up within the lamella clarifiers is now subject to negotiation 

with RWCC 

• Raw Water pumps have been returned to site and installed including electrical termination, 

commissioning to commence 1st week of July. 

• Raw water Intake – Civil works complete 

• All clearwater pumps have been returned and installed. 

• Clearwater discharge manifolds – Repaired and tested  

• Filter building plumbing issues completed, application with Wagga Council for certificate of 

occupancy. 

• Filters – operating sequence of all 6 filters has been commissioned.  

• Footpaths & landscaping complete  

 
 

8.0 QUALITY 
 

Production of Inspection and Test Reports (ITPs) continues for civil/structural, mechanical and electrical 